
Vishwakarma Institute of Technology Issue 01: Rev No. 00 : Dt. 01/08/22 

Structure & Syllabus of Department of Civil Engineering, w.e.f, A.Y-2025-26 Page 1 of  32 

 

 

 

 

 

 

Bansilal Ramnath Agarwal Charitable Trust’s 

Vishwakarma Institute of Technology 

(An Autonomous Institute affiliated to Savitribai Phule Pune University) 

 

NEP Compliant Structure & Syllabus 

of 

Department of Civil Engineering 

 Pattern ‘B-24’ 

S. Y. B. Tech. 

 

Effective from Academic Year 2025-26 

Prepared by: - Board of Studies in Civil Engineering 

Approved by: - Academic Board, Vishwakarma Institute of Technology, Pune 

 

 

 

 

 

 

 

 

 
Chairman- BoS Dean - Academics Chairman – Academic Board 
[...]
engineering community and with society at large, such as, being able to comprehend and write effective 

reports and design documentation, make effective presentations, and give and receive clear instructions. 

11. Project management and finance: Demonstrate knowledge and understanding of the engineering 

and management principles and apply these to one’s own work, as a member and leader in a team, to 

manage projects and in multidisciplinary environments. 

12. Life-long learning: Recognize the need for, and have the preparation and ability to engage in 

independent and life-long learning in the broadest context of technological change 

 

Academic Information – Please visit www.vit.edu 

  

http://www.vit.edu/


Vishwakarma Institute of Technology Issue 01: Rev No. 00 : Dt. 01/08/22 

Structure & Syllabus of Department of Civil Engineering, w.e.f, A.Y-2025-26 Page 4 of  32 

 

 

 

Program Specific Outcomes (PSO): 

 

PSO1: Engineering graduates will be able to plan and execute the activities of construction projects 

PSO2: Engineering graduates will be able to analyze and design components of Civil Engineering Systems.  



Vishwakarma Institute of Technology Issue 01: Rev No. 00 : Dt. 01/08/22 
 

 

Structure & Syllabus of Department of Civil Engineering, w.e.f, A.Y-2025-26 Page 5 of 32 

 

Title: Course Structure               FF No. 653 

Branch: Civil Year: SY A.Y. 2025-26  Semester: III  Pattern: 2024 

 

Sub. 

No. 

Sub. 

Code 

Subject Name Teaching 

Scheme 

(Hrs/Week) 

Examination Scheme Total Credits 

   Th Lab Tut CA MSE 

(O) 

T1(O) T2(O) ESA 

      CP Lab HA CVV GD/ 

PPT 

ESE 

TH 

(W) 

ESE 

TH 

(O) 

Prac + 

CVV 

(40+20) 

ESE 

S1 CV2003 Fluid Mechanics 2 2 0 - - - - - - 30 30 40 - - - 100 3 

S2 CV2004 Water Supply 

Engineering 

2 2 0 30 10 - - - - - - - - 60** - 100 3 

S3 CV2005 Concrete 

Technology 

2 2 0 30 10 - - - - - 20  40 - - 100 3 

S4 CV2006 Mechanics of 

Solids 

2 2 0 30 10 - - - - 20 - 40 - - - 100 3 

S5 CVM001 Climatology* 2 0 1 - - 30 - 35 35 - - - - - - 100 3 

S6 HS2002 From Campus to 

Corporate 1* 

2 0 0 - - - 50 - - - - - 50 - - 100 2 

S7 HS2001 Reasoning and 

Aptitude 

Development 3* 

0 0 1 - - - - - - - - - - - 100 100 1 

S8 CV2001 Design Thinking 

3 

0 0 1 - - - - - - - - - - - 100 100 1 

S9 CV2002 Engineering 

Design and 

Innovation 3 

0 4 0 - - - 30 - - - - - - - 70** 100 2 

  TOTAL 12 12 3 90 30 30 80 35 35 50 50 80 90 60 270 900 21 

*Conducted Online **External Examiner 

 

 

  



Vishwakarma Institute of Technology Issue 01: Rev No. 00 : Dt. 01/08/22 
 

 

Structure & Syllabus of Department of Civil Engineering, w.e.f, A.Y-2025-26 Page 6 of 32 

 

Title: Course Structure               FF No. 653 

Branch: Civil Year: SY A.Y. 2025-26  Semester: IV  Pattern: 2024 

 

Sub. 

No. 

Sub. 

Code 

Subject Name Teaching 

Scheme 

(Hrs/Week) 

Examination Scheme Total Credits 

   Th Lab Tut CA MSE 

(O) 

T1(O) T2(O) ESA 

      CP Lab HA CVV GD/ 

PPT 

ESE 

TH 

(W) 

ESE 

TH 

(O) 

Prac + 

CVV 

(40+20) 

ESE 

S1 CV2009 Structural 

Analysis 

2 2 0 30 10 - - - - 20 - 40 - - - 100 3 

S2 CV2010 Geomatics 

Engineering 

2 2 0 30 10 - - - - - - - - 60** - 100 3 

S3 CV2011 Wastewater 

Engineering 

2 2 0 - - - - - - 30 30 40 - - - 100 3 

S4 CV2012 Geotechnical 

Engineering 

2 2 0 30 10 - - - - - 20 - 40 - - 100 3 

S5 CVM001 Climatology* 2 0 1 - - 30 - 35 35 - - - - - - 100 3 

S6 HS2004 From Campus to 

Corporate 2* 

2 0 0 - - - 50 - - - - - 50 - - 100 2 

S7 HS2003 Reasoning and 

Aptitude 

Development 4* 

0 0 1 - - - - - - - - - - - 100 100 1 

S8 CV2007 Design Thinking 

4 

0 0 1 - - - - - - - - - - - 100 100 1 

S9 CV2008 Engineering 

Design and 

Innovation 4 

0 4 0 - - - 30 - - - - - - - 70** 100 2 

  TOTAL 12 12 3 90 30 30 80 35 35 50 50 80 90 60 270 900 21 

*Conducted Online **External Examiner 

 

 
 

 

  



Vishwakarma Institute of Technology Issue 01: Rev No. 00 : Dt. 01/08/22 

Structure & Syllabus of Department of Civil Engineering, w.e.f, A.Y-2025-26 Page 7 of  32 

 

 

FF No.: 654 

FLUID MECHANICS 

Course Code: CV2003 
 

Credits: 3 Teaching Scheme: Theory: 2 Hours / Week 

Laboratory: 2 Hours / Week 

Unit I (6 Hours) 

Properties of Fluid; fluid pressure analysis and measurement; Hydrostatic forces on plane and curved 

surfaces; Buoyancy and flotation; metacentric height; Dimensional analysis using Buckingham’s π theorem. 

Unit II: (6 Hours) 

Types of flow; Equation of Continuity; flow visualization, Potential function and stream function, flow net, 

Energy (Bernoulli) and momentum equations; Venturimeter, orifice meter 

Unit III: (6 Hours) 

Navier Stokes equation, Laminar Flow through pipes, Hagen Poiseuille equation; Turbulent flow through 

pipes, Darcy-Weisbach equation for flow through pipes, friction factor, Moody diagram, pipes in series and 

parallel, minor losses 

Unit IV: (6 Hours) 

Boundary layer concept, Development of boundary layer on flat plate, drag on flat plate, boundary layer 

separation, drag and lift on cylinder and air foil 

Laboratory: 

Students should complete any 8-experiment mentioned below. 

1. Measurement of surface tension in a given liquid 
2. Determination of metacentric height. 

3. Drawing of flow net by electrical analogy for flow below weir (with / without sheet pile) 

4. Experimental verification of Bernoulli’s theorem with reference to loss of energy 
5. Calibration of Venturimeter 

6. Study of laminar flow using Heleshaw’s apparatus 
7. Determination of friction factor for a given pipe 

8. Flow around a Circular Cylinder 

9. Flow around an aerofoil 

Text Books: 

1. F.M. White, Fluid Mechanics, McGraw Hill, 1994 
2. V.L. Streeter and E.B. Wylie, Fluid Mechanics, McGraw Hill, 1997 

3. P.N. Modi and S.M. Seth, Hydraulics and Fluid Mechanics, Standard Book House, 1998 

Reference Books: 

1. M.K. Goyal, Fluid Mechanics and Hydraulic Machines, PHI Learning Pvt. Ltd., 2015 

2. K. S. Massey, Mechanics of Fluids, Van Nostrand Reinhold Co., 1979 

3. J. Frabzini, Fluid Mechanics with Engineering Applications, McGraw Hill, 1997 

4. J.H. Spurk, Fluid Mechanics – Problems and Solutions, Springer, 2003 

MOOCs Links and additional reading material: 

1. https://ekumbh.aicte-india.org/book.php 

2. https://archive.nptel.ac.in/courses/105/101/105101082/ 

3. https://archive.nptel.ac.in/courses/105/103/105103192/ 

Course Outcomes: 

Students will be able to 

1. Determine fluid density, Specific Weight, viscosity, compressibility surface tension, capillary rise and 

establish relation between various fluid, flow, geometrical properties using Buckingham Pi Theorem 

2. Determine fluid pressure at a point, total pressure, centre of pressure, metacentric height using 

principles of fluid statics 

3. Determine velocity, acceleration, discharge of fluid flow using principles of fluid kinematics. 

4. Determine velocity, acceleration, discharge of fluid flow using energy equation and momentum 

equation. 

5. Determine velocity, discharge, shear stress for laminar flow through circular pipes 

6. Determine velocity, discharge, for turbulent flow through pipes, pipes in series, pipes in parallel. 

7. Determine drag, lift forces on flat plate, cylinder and air foil by applying boundary layer theory 

https://ekumbh.aicte-india.org/book.php
https://archive.nptel.ac.in/courses/105/101/105101082/
https://archive.nptel.ac.in/courses/105/103/105103192/


Vishwakarma Institute of Technology Issue 01: Rev No. 00 : Dt. 01/08/22 

Structure & Syllabus of Department of Civil Engineering, w.e.f, A.Y-2025-26 Page 8 of  32 

 

 

 

FF No.: 654 

WATER SUPPLY ENGINEERING 

Course Code: CV2004 
 

Credits: 3 Teaching Scheme: Theory: 2 Hours / Week 

Laboratory: 2 Hours / Week 

Unit I: Water demand, quality, quantity and Conveyance (6 Hours) 

Water supply system: Introduction, components Water demand: Usage and rates, governing factors, 

variation, estimation (present, intermediate, and ultimate) Water Quality: Physical, chemical, and biological 
parameters, IS 10500-2012, quantity of water required, population forecasting 

Source works: Intake (types and location), types of river intake, jack well, pumping system, power and 

capacity of pump, conveyance system, forces acting, materials (Ductile Iron, Mild steel, and Plastic), laying 
of pipes, hydraulic analysis. Appurtenances: Valves type, thrust block concept. 

Unit II: Water treatment (Aeration, mixing and settling) (6 Hours) 

Treatment: Philosophy, unit processes and operations Aeration: process, types of aerators, design of cascade 

aerator Coagulation: Physics and chemistry, practice, design of rapid mixer Flocculation: Theory, design of 

clariflocculator. Settling: Theory, types of settling tanks, design of rectangular and circular types 

sedimentation tank. Concept of for type 1 and 2 settling. 

Unit III: Water treatment (Filtration and disinfection) (6 Hours) 

Granular Filtration: Classification, theory of deep mono and dual bed filter, components of deep bed filter, 

clean filter bed head loss, filter operation, problems in filtration.  

Disinfection: Types, kinetics, chlorination, chemistry of chlorination, Chicks law, chlorine demand, 

chlorination practice, UV and Ozone disinfection 

Unit IV: Advanced water treatment, Water distribution and Operation-Maintenance (6 Hours) 

Membrane filtration: Types, basic concepts, applications. Adsorption: Introduction, basics of carbon 

Adsorption. Ion Exchange: Theory and principal of softener, package drinking water plant concept, 

concept of 24x7 water supply and SCADA system.  

Water distribution: Methods, system configurations, hydraulic and functional requirements. Service 

reservoirs: Necessity, components, location, head, and capacity  

Leakage: Causes, detection and control Water quality in distribution, Operation and maintenance: Water 

supply system 

Laboratory: 

List of practical – (Any Six of the following)  

1. Determination of pH and Alkalinity from water.  

2. Determination of Hardness from water.  

3. Determination of chlorides from water.  

4. Determination of optimum dose of alum.  

5. Determination of chlorine dose and chlorine demand.  

6. Determination of Iron or Manganese from water.  

7. Determination of sulphate from water.  

8. Determination of fluoride from water.  

9. Design of 1MLD WTP in spread sheet or any software.  

10. Site Visit on WTP describing Unit Operations in Water Treatment.  

 

List of Assignments 

1. Study of Plumbing fixture and accessories.  

2. Types of Intake Structures.  

3. Automation in Water Supply.  

Oral Exam based on Practical’s 

Text Books: 

1. S.K. Garg, Water Supply Engineering Vol. -1, Khanna Publication, New Delhi  

2. B C Punmia, Environmental Engineering Vol. -1, Laxmi Publication, New Delhi 

Reference Books: 

1. G.S. Birdi -, Water supply & Sanitary Engg. Laxmi publications (p) Ltd. New Delhi  

2. Mark J., Water & waste Water technology. Hammer, Prentice – Hall of India, New Delhi  

3. H.S. Paeavy& D.R. Rowe, Environmental Engineering. McGraw Hill Book Co. New Delhi  

4. G.M. Fair & J.C. Geyer, 1968, Water & Waste Water Technology. New York, NY, John Wiley 

&Sons Incorporated 



Vishwakarma Institute of Technology Issue 01: Rev No. 00 : Dt. 01/08/22 

Structure & Syllabus of Department of Civil Engineering, w.e.f, A.Y-2025-26 Page 9 of  32 

 

 

Course Outcomes: 

1. Explain water supply system, characteristics of water and estimate water requirements along with 

its conveyance 

2. Explain the process of aeration, coagulation, flocculation, sedimentation.  

3. Understand the process of filtration and disinfection  

4. Explain advanced treatment systems through Membrane filtration, adsorption, Ion Exchange 

Process, and packaged drinking water plant and to explain the water distribution system, leakage, 

and maintenance. 

Practical Outcome: 

1. Determine chemical characteristics of water such as pH, alkanity, hardness, chloride, chlorine 

demand, iron or manganese, sulphate, fluoride, design of 1 MLD WTP by using excel or any 

software and site visit 



Vishwakarma Institute of Technology Issue 01: Rev No. 00 : Dt. 01/08/22 

Structure & Syllabus of Department of Civil Engineering, w.e.f, A.Y-2025-26 Page 10 of  32 

 

 

 

FF No.: 654 

CONCRETE TECHNOLOGY 

Course Code: CV2005 
 

Credits: 3 Teaching Scheme: Theory: 2 Hours /Week 

Laboratory: 2 Hours/Week 

Unit I: Introduction to Concrete as a Construction Material (6 Hours) 

Cement – manufacture of Portland cement, basic chemistry of cement, hydration of cement, classification of 

cement, types of cement, tests on cement-field tests & laboratory tests Fly Ash: Classification of fly ash, 

properties of fly ash, tests on fly ash.  

Aggregate and water – Different classifications, Fine aggregate, coarse aggregate, mechanical properties, 

physical properties, deleterious materials, soundness, alkali-aggregate reaction, sieve analysis: fineness tests 

on aggregates, artificial and recycled aggregate, mixing water, curing water, tests on water. Admixtures – 

functions, classification, types: mineral and chemical, IS: specifications (9103 and 456), compatibility of 

admixtures.                                      

Unit II: Properties, Production and Placement of Concrete (6 Hours) 

Fresh concrete: Workability – factors affecting workability, cohesion and segregation, Bleeding, Laitance, 

mixing, handling, placing and compaction of concrete, Influence of temperature, maturity rule 

Introduction to concrete related equipment’s – Batching plants, hauling, pumps, Types of concrete mixers: 

Tilting, non-tilting and Reversible drum mixer, Types of vibrators Tests of fresh concrete – Workability by 

Slump cone, Compaction factor, Vee Bee consistometer and flow table test, Marsh cone test. 

Unit III: Properties and tests on hardened concrete and Special Concretes (6 Hours) 

Hardened concrete and its Testing – Strength of concrete, factors affecting strength, micro-cracking and 

stress-strain relationship, other strength properties, relation between tensile and compression strength, impact 

strength, abrasion resistance, elasticity and creep, shrinkage and swelling. Compression test on cube and 

cylinder, flexural test, indirect tensile strength, core test. Introduction to Nondestructive testing: Rebound 

hammer, Ultrasonic pulse velocity, Pullout test and Impact echo test, Rebar locator. Special concreting 

techniques: pumping of concrete, under water concreting, ready mix concrete, roller compacted concrete Cold 

weather concreting, hot weather concreting. 

Special concretes – Lightweight concrete, Cellular light weight concrete-Form concrete and autoclave C.L.C, 

polymer concrete, types of fibers, fiber reinforced Concrete, high density concrete, self-compacting concrete, 

and applications. Ferrocement: Definition, Basic concepts in forming ferrocement composites. 

Unit IV: Concrete Mix Design and Deterioration and repairs (6 Hours) 

Concepts of Mix Design, Factors for proportioning of concrete. Factors to be considered, Statistical quality 
control, Laboratory trial mixes and guidelines to improve mix, methods of Mix Design for M25 and above 

grades by IS (10262:2019, IS456:2000) with and Without fly ash, Deterioration, and repairs of concrete. 

Laboratory: 

List of Experiments 

The term work shall consist of a journal giving details of all the following experiments. 

1. Fineness and standard consistency of cement. 

2. Initial and final setting time and soundness of cement. 

3. Compressive strength of cement. 

4. Moisture content, silt content, and Specific gravity of fine aggregate 

5. Fineness modulus by sieve analysis of fine aggregate. 

6. Moisture content, water absorption, and Specific gravity of coarse aggregate 

7. Density of coarse aggregate and Fine Aggregate. 

8. Fineness modulus by sieve analysis and gradation of fine aggregates. 

9. Workability of concrete by slump test, compaction factor, Vee Bee test, effect of 